WATER POLLUTION CONTROL RESEARCH SERIES @ 12060 DSB 09/71

DEMONSTRATION OF A
FULL-SCALE WASTE TREATMENT SYSTEM
FOR A CANNERY

U.S. ENVIRONMENTAL PROTECTION AGENCY



WATER POLLUTION CONTROL RESEARCH SERIES

The Water Pollution Control Research Series describes the
results and progress in the control and abatement of pollution
in our Nation's waters. They provide a central source of
information on the research, development and demonstration
activities in the Environmental Protection Agency, through
inhouse research and grants and contracts with Federal, State,
and local agencies, research institutions, and industrial
organizations.

Inquiries pertaining to Water Pollution Control Research
Reports should be directed to the Chief, Publications Branch
[...]
cessing wastes are treated by a two-stage trickling filter with intermediate aeration
between the filter and settling stages. However, during the tomato season, tomato
wastes were handled separately on a spray irrigation system. During 1964 to 1965 the average
waste applied reached a peak of 1.4 in/day with some spray lines reaching peaks of
410 5in/day. Tests results revealed that, on a mass basis, the percent reduction for
COD, BOD, nitrogen, and phosphate were respectively 81, 85, 73, 65%.

Skrinde and Dunstan (44) found that trickling filters loaded from 1400 to 4000 Ibs BOD
per 1000 cu. ft. per day became decreasingly efficient because of excessive slime
growths. Activated sludge provided satisfactory treatment under proper loading, al-
though Sphaerotilus growth caused bulking and loss of suspended solids. Joint treat-
ment with municipal sewage on a roughing filter provided reasonable BOD removal
without excessive slime growth. All biological processes for treating pea wastes re-
quire supplemental nutrients.

Zinkfoose (45) described the treatment for pea waste after mixing with settled domes-
tic sewage. Waste flows from three processing plants produced a combined flow of 5
MGD with a BOD of 850 mg/l. The waste contained very little settleable material;
therefore, no primary clarification was used. The settled sewage and industrial wastes
were mixed in a control structure and portions diverted to the different plants. The
portion of the mixed waste diverted to the industrial treatment plant was applied to
parallel trickling filters. Identical clarifiers followed each filter. Sludge was re~
turned to the domestic plant for digestion.

Dickson (46) presented a paper on a large cannery using lagoon treatment. The Sleepy
Eye, Minnesota, plant processed peas and corn with waste flows amounting to 60

16



TABLE 3

VOLUME AND CHARACTERISTICS OF CANNERY WASTES

Product Waste Volume BOD Suspended Solids
gal/case mg/|
Apples 25-40 1680-5530 300-600
Apricots 57-80 200-1020 200-400
Asparagus 70 16-100 30-180
Beans, baked 35 925-1440 225
Beans, green 26-44 160-600 60-150
Beans, kidney 18-20 1030-2500 140
Beans, lima, dried 17-29 1740-2880 160-600
Beans, lima, fresh 50-257 190-450 420
Beets 27-70 1580-7600 740-2220
Carrots 23 520-3030 1830
Cherries 12-40 700-2100 200-600
Corn, cream style 24-29 620-2900 300-675
Corn, whole kernel 25-70 1120-6300 300-4000
Cranberries 10-20 500-2250 100-250
Mushrooms 6600 76-850 50-240
Peaches 45-60 1200-2800 450-750
Peas 14-75 380-4700 270-400
Potatoes, sweet 82 1500-5600 400-2500
Potatoes, white - 200-2900 990-1180
Pumpkin 20-50 1500-6880 785-1960
Saverkraut 3-18 1400-6300 60-630
Spinach 160 280-730 90-580
Squash 20 4000-11000 3000
Tomatoes 3-100 180-4000 140-2000

17



million gallons in one season. The BOD of the pea waste averaged 1000 mg/| while
the corn waste was usually twice as much. Total pond area was 38 acres or about
6.3 acres per pond. An interesting point was that the wastes from fh‘f last few days
of the canning season were held during the winter in order to maintain a good algae
and bacteria population for operations the following spring.

Webster (47) of Seabrook Farms Company, Bridgeton, New Jersey, made P'|°7.P|°nf
studies on freatment of vegetable processing wastes using high rate and deep.hlgh
capacity biofilters. Raw wastes were screened before being discharged f.o primary
settling tanks. The primary effluent was split into two streams, one porfion going to
the deep filter, the other to the high rate filter. Both deep and high rate filters
were followed by secondary settling tank. The New Jersey Department of Health
required a plant effluent BOD of no more than 60 mg/| at that time. The deep and
high rate biofilters were seeded with settled domestic sewage and acclimated for 16
days. More than 4000 experimental tests were made, the results of the waste analysis
and the treatment efficiencies are summarized in Table 4 below.

TABLE 4

WASTE CHARACTERISTICS AFTER SCREENING
AND TREATMENT EFFICIENCIES OF FILTERS

Product Flow BOD, mg/| Overall Removal
. Final Effluent % BOD Removed
After Primary

Processed MGD Screening Effluent Deep High Rate Deep High Rate

Peas 5.82 68 49 23 19 66.3 72.3
Beets &

Corn 8.18 223 195 59 32 73.4 85.8
Lima

Beans 7.56 142 125 32 31 77.7 78.5
Potato 2.76 227 22 90.3

Spinach 7.43 137

The author concluded that the deep type filter would produce a satisfactory effluent
with loadings less than 12,000 Ibs BOD per acre~foot per day. The high rate bio-
filter would be the most economical and would produce a better effluent quality
with loads amounting to 5000 Ibs per acre foot per day or less. The retention times
and overflow rates for the settling tanks were 75 minutes and 1578 gallons per sq.
ft. respectively.

18



SECTION V

DESIGN OF TREATMENT FACILITIES
Background

Before 1969, the Stilwell Canning Company wastes were divided into two streams.
The strong wastes from Irish and sweet potatoes were pumped about three-fourths of

a mile over a 500 foot hill to a holding lagoon and then spread on a fruit orchard.
This system was not operated properly and, as a result, several problems existed, not
the least of which were odors which at times were noticeable more than a mile down-
wind. To control odors, sodium nitrate was added to the lagoon; however, some of
the fruit trees were killed. At this point the orchard owner issued an order fo stop
irrigation.

The weak wastes from vegetable products were discharged to the city sewage treat-
ment system, which was designed for 6,000 people and was treating the waste from
2,600 people plus the cannery waste with a population equivalent of from 7,200 to
15,000; this completely overwhelmed the treatment plant. The effluent was dis-
charged into Caney Creek, a spring fed stream. While the cannery was in operation,
a five mile reach of the siream had no trace of dissolved oxygen. After flowing six-
teen miles, Caney Creek discharges into Lake Tenkiller, a major water recreation
area. For many miles downstream there were numerous complaints of odors and in
general a bad rapport prevailed between the city residents and the canning company
even though the cannery employs 450 people in a town of 2,600.

The problem was to provide an integrated treatment system for the canning company
capable of treating the high strength, nutritionally unbalanced, large volume wastes
to a degree compatible with the receiving stream. This was no small task because
the organic load per shift varied by more than 60 fold, from a volume of 0.39 MGD
and COD of 150 mg/| for spinach wastes to greater than 1,91 MGD and a strength
of 5,500 mg/| while processing sweet potatoes.

Based on the information gathered and reported in the literature review, several
treatment processes were considered including trickling filters, minimal solids, mod-
erate solids, extended solids aeration and biosorption systems. The incoming waste
in question has a very high organic strength; therefore, trickling filters and biosorp-
tion systems were deleted from consideration because they are not capable of treat-
ing high strength waste to the degree required without polishing ponds or other terti-
ary treatment systems. Minimal solids aeration has a high loading rate, a short
solids retention time, and a high growth rate. With this process the removal rates
are extremely high, the removal efficiencies low, and the MLSS highly dispersed;
therefore, the process though efficient in terms of dollars per pound of COD removal,
must be followed with another process. For such a high strength waste moderate

19



solids aeration could produce effluent of good quality provided @ hfgh MLVSS con-
centration and low loading intensity are maintained. However, this would result in
a size diseconomy. Extended aeration has a very low loading rafe, about 1/100th
the rate of that in minimal solids system, and a solids retention fime perhaps 100
times as great. This process is efficient in terms of percentage "e".‘o"als for wastes
of low strength; however, it would also suffer from size diseconomies for strong
wastes, Therefore, a dual or two-stage aeration process was chosen.

The first stage aeration is a.high rate process with high loading capt.JC.ifY, fOI!?W‘:d‘

by a more efficient polished-effluent-producing process, that is, mm.umal sofids fol-
lowed by extended aeration. The two-stage system combines the deflr.able ch?raci'erm
istics of both (48). The high rates of removal are provided by the minimal sohﬁ?

unit and effluent polishing and aerobic sludge digestion by the extended aeration
basin,

Recommended Process

The design capacity of a domestic sewage treatment system is generally basec‘i on an
estimation of the population to be served in the future. For example the fieﬂgn per-
iod may be twenty years. The design of waste treatment facilities for an industry,
however, is usually based on the future production of the industry anq fhe.sfr,engfh
and quantity of the waste thus generated. Possible technical innovations in the in-
dustrial processes and its effect on the characteristics and volume of waste must dlso
be considered in the development of a plan for the ultimate facilities.

The implementation of such designed facilities usually is not carried out in one stage
due to economic reasons. In practice the pertinent structures will be built first to
meet the immediate demand, and the facilities which can be expanded easily will
be constructed later or added in stages.

The Stilwell industrial waste treatment plant was designed for a flow of 1.5 MGD.
with an average BOD of 1,500 mg/l which was considered adequate for the immediate
future. For the ultimate plan, two alternatives were conceived. Alternative one
was to build a plant for full aeration and hydraulic capacity which could be exparided
to meet increased organic load with the additon of a primary settling tank and solids
disposal facilities. Alternative two was to approach the designed plant capadity in
steps by increasing the volume of aeration tanks but with a primary clarifier and
vacuum filter sized for full hydraulic capacity and installed during the initial phase
of construction. Previous studies indicated that approximately 50% of the influent
COD can be removed by primary settling, but there was insufficient evidence to
suggest a method of degrading the sludge economically. Primary settled sludge will
normally contain 95 to 98% water. A thickener can reduce moisture content to 90%,
which is higher than 65% considered as the maximum for compositing; and the mois-
ture content is also too high for disposal directly to a sanitary landfill. Further

20



dewatering by a process such as vacuum filtration, centrifugation, air drying, etc.,
will sfill be required leaving a solid waste disposal problem. Therefore, alternative
one was selected; that is, full capacity aeration tanks were constructed without a
primary clarifier and vaccum filter.

The system was designed so that it would accomplish a high degee of teatment at the
design capacity without a primary settling tank. With the addition of a primary
clarifier and a reactor for sludge disposal the capacity of the system will be increased
by a factor of nearly two.

The two-stage aeration system designed and constructed, as shown in Figures 1 and
2, consists of No. 10 screens to remove gross solids which are trucked to an existing
landfill. After screening, the waste flows to a minimal solids basin, which was de-
signed to remove 50% or more of the soluble COD, and then to two extended area-
tion basins in parallel, designed as effluent polishing and aerobic sludge digestion
units. Aeration is followed by final clarification for solids separation. Provisions
are built into the system to return the sludge to either minimal solids and/or extended
aeration units with a sludge recirculation ratio of approximately one to one. Occa-
sionally it is necessary to withdraw excess sludge from the system which is routed to
an existing sludge retention pond for anaerobic stabilization.

Operational flexibility of the treatment plant at present is such that the minimal
solids Unit can be bypassed with waste flow going to either one or both extended
aeration units. For vegetable wastes only the extended aeration units are required.
Either one or both of the extended aeration units can be used, depending on the
strength of the vegetable wastes to be treated. During the potato processing season,
two-stage aeration is used. At present, flow from the minimal solids unit cannot be
diverted to the final clarifier without passing through the extended aeration unit be-
cause of the in-plant piping configuration. If necessary, a bypass can be provided
which would allow any one of the treatment units to be operated individually or in
conjunction with other units so that the system can be operated as minimal solids,
modérate solids, or extended aeration process, or a combination of any of these pro-
cesses. Other parameters that can be controlled are the amount of sludge returned
to the aeration basins and the power input to the surface aerators.

The final design criteria is given in Table 5. All the aeration basins are earth struc-
tures with concrete aprons to prevent wave erosion from the operation of the surface

aerators.  Final clarifer, pumping house, chemical and laboratory building, Parshall
flume and other structures are made of concrete. The total construction cost for the

treatment facilities was $287,435.00. Figure 3 is an aerial photograph of the treat-
ment plant.

21



To Truck Loading

Raw Waste
Hopper
l i
Sludg.e Screen |
Retention '
Pond |
Return Sludge Parshall |
Flume |
_ {
l. N e ol
| [ Prim.cl")' \é.lu_c_lg_iL _:— Vacuum |_._]
\ Clarifier L _Filter i
N _/ V ST T
- Nutrients
-
£ |
- ) |
o{ Minimal Solids
o) 2 Surface
-1 A : | By-
S| (High loading) | o irc@75mp | 4 VPO
[75) Unit
2 = |
o
u% Return Sludge ole - —
| 1
g 3 Surface 3 Surface
2 Aerators Aerators
“ @ 40 HP @ 40 HP
| n
| |
Sludge Pum Eir
9 P »F"}-CN Effluent To Caney Creek
Clarifier :

Present Facilities

Future Facilities

Figure 1 Flow Diagram

22



94

Screen Sump

1007.0
v
h
Parshall Flume Minimal
1006.8 Primary Solids
v 1003.0 Clarifier (High.Loading)
1002.5 Aer.ahon
L 1000.6 M.H. DBosin Extended
1\ \ v : Aeration
! .
U 4 1000.3 '000-0g96 4  Basins
1 | | v 992.3
! | T Y 996.0
L_,_—!J——E— Y Y 1991.3 Final
1 v 991.3 epe
i ; v v Clarifier
i I 990. 5
| I g 990.0
+ > ©T984.5
v
| I
|
|
I > >
To Sludge |
Retention Pond | o\ [
- O,
Sludge
Pumps

Figure 2 Schematic Flow Diagram



TABLE 5

DESIGN CRITERIA

Design Flow = 1.5 MGD
BOD = 1500 mg/! = 18,600 #/day

Minimal Solids Unit
Loading rate = 500 #/1000 cu. ft.
Volume = 18,600 # BOD/day
500 7 BOD/T000 cu. ft.
= 37,000 cu. ft.
= .28 MG
Use 0.30 MG
Depth = 8 ft.
Top =116 ft. x 66 ft.
Bottom = 84 ft, x 34 ft.
HRT =0.3/1.5=0.2day = 4.8 hrs.
Q2 required = 0.8 x lbs BOD removed
= 0.8 (18,600) (0.4) = 6000 Ibs/day
Oy transfer = 2 |b/hr/Hp
Hp required = 125 hp.
Hp provided = 2 surface aerators @ 75 Hp
= 0.5 Hp/ 1000 gal.

Extended Aeration
Loading rate = 40 Ibs/1000 cu. ft.
BOD = 0.6 (18,600) = 11,200 Ibs BOD/day
Volume = 280,000 cu. ft.
=2.10 MG
Min HRT =36 hrs. = 1.5 days
Volume = 1.5 (1.5 MGD) = 2.25 MG
Two basins in parallel each with volume = 1,12 MG
Depth = 8 ft.
Top =232ft. x 102 ft.
Bottom = 200 ft. x 70 ft.
O9 required = 1.2 x Ibs BOD removed
= 11,200 (.95) (1.2)
10,600 lbs/day
02 transfer = 2 lbs/hr/Hp
. 10,600 _
Hp required = D 220 Hp
Hp provided = 3 surface aerators @ 40 Hp per basin-total 240 Hp
=0.11 Hp/1000 gal.

24



TABLE 5
(Continued)

Final Clarifier

Overflow rate = 800 gpd/i”f2
Depth = 8 ft.

Diameter = 50 ft.

DT = 1.89 hrs.

Weir loading = 10,000 gpf/day

Return Sludge Pumps
2 sets of centrifugal pumps @ 500 gpm and TDH = 48 ft.

Chemical Feeder
1 set dry feeder @ 1000 Ibs/day

25



Figure 3 Aerial View of the Waste Treatment Plant




SECTION VI
PLANT SCALE STUDY
General

As has been indicated, the Stilwell Canning Company cans and freezes various kinds
of vegetables, A typical production record and schedule are given in Tables 6 and